

TEST REPORT

HL60224/2013 Report No.:

Page No.: of

Date:

JUN. 20, 2013

SUPER SHENG ENTERPRISE CO., LTD.

No. 6, Lane 151, Minsheng St., Sanhsia Dist., New Taipei City, Taiwan 23741

The following merchandise was submitted and identified by the applicant as:

Product Description:

SUPERSEN BRACKET

Style/Item No.:

BKT-09D

Manufacturer/Vendor:

SUPER SHENG ENTERPRISE CO., LTD.

Country of Origin:

TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:

Tensile strength test

Test Methods:

1. Hook a steel cable on the outer edge of protruding shaft that is parallel with

platform.

2. Apply an upward load by means of testing machine, until it is damaged then

record the max. force.

- 3. Testing Machine: INSTRON 5581; Speed: 10 mm/min.
- 4. Diameter of steel cable: Ø 3.0 mm

Test Results:

TOD I TODOXED.			
	Sample	Max. force (kgf)	Failure mode
	BKT-09D	174.4	The sample was deformed after testing (Photo B)

Date of Receipt:

Jun. 13, 2013

Testing Period:

Jun. 13, 2013 ~ Jun. 20, 2013

Signed for and on behalf of SGS Taiwan Ltd.

Jackson Chen Team Leader

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions.aspx Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



TEST REPORT

Report No.: HL60224/2013

Page No.: 2 of

- Picture(s) -



Photo A: Appearance of the sample



Photo B: After testing

-- End of Report--

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.